
 
 
 
 

 
 
 

 
 
 

2010 WASTEWATER FACILITIES PLAN 
AMENDMENT 
 
 
 
Prepared for: 
Spokane County  
Division of Utilities 
1026 West Broadway Avenue 
Spokane, WA 99260 
 
 

FINAL  
June 16, 2010 
 
 
Prepared by: 

412 East Parkcenter Blvd., Suite 100 
Boise, ID 83706 
(208) 387-7000 



 





 



Contents 2010 Amendment to the 2006 Wastewater Facilities Plan 

 
 
 Final – June 2010  Page i 

Table of Contents 
EXECUTIVE SUMMARY 
 Executive Summary ...........................................................................................ES-1 
CHAPTER 2 – BASIS OF PLANNING  
A2.1 Basis of Planning Report .................................................................................. A2-1 
[...]
Table A11-2 Phosphorus Load Reduction to the Spokane River Resulting from Sewer 

Connections of Septic Systems ....................................................................... A11-3 
Table A11-3 Phosphorus Load Reduction through Plumbing Code Enforcement .............. A11-5 
Table A11-4 Monthly Water Demand and Phosphorus Load Reduction through Irrigation with 

Reclaimed Water ............................................................................................. A11-6 
Table A11-5 Phosphorus Load Reduction through Reclaimed Water Irrigation ................. A11-7 
Table A11-6 Phosphorus Load Reduction by Accounting for Soluble, Nonreactive Phosphorus

......................................................................................................................... A11-8 
Table A11-7 Phosphorus Load Reduction through Source Control Programs .................... A11-9 
Table A11-8 Phosphorus Load Reduction through Regulation of Fertilizers .................... A11-10 
Table A11-9 Summary of Potential Phosphorus Load Reductions to the Spokane River from 

Potential P Reduction Activities ................................................................... A11-12 

List of Figures 
Figure A6-6 Schematic of WWTP Process Design ............................................................... A6-4 
Figure A9-1 Wastewater Flow Schematic Diagram of the Recommended Plan (Distribution 

Based on Spokane County Future Projected 2030 Flows) ................................ A9-2 
Figure A9-2 Locations of Major Facilities ............................................................................ A9-3 
Figure A9-3 Selected Treatment Process for the Spokane County Water Reclamation Facility 

(SCRWRF) ........................................................................................................ A9-6 



Contents 2010 Amendment to the 2006 Wastewater Facilities Plan 

 
 
 Final – June 2010  Page iv 

 

List of Drawings 
Figure A6-1 Overall Liquids Process Schematic ................................................................ A6-23 
Figure A6-2 Overall Solids Process Schematic ................................................................... A6-24 
Figure A6-3 Final Site Layout Rendering ........................................................................... A6-25 
 
 
 



2010 Amendment Executive Summary 

 
 

Final – June 2010       Page ES-1 

INTRODUCTION 

Spokane County Utilities Division provides wastewater management for residential, 
commercial and industrial customers in the Spokane Valley and North Spokane service areas 
through an interlocal agreement with the City of Spokane.  Currently, wastewater generated 
in the County is sent, via a sewer network, to the Riverside Park Water Reclamation Facility 
(RPWRF), which is operated by the City of Spokane.  A 1980 inter-local agreement 
established the basis for the City to treat up to 10 million gallons per day of County 
generated wastewater.  The County may exceed that capacity by the end of 2013.  Due to 
physical, environmental and implementation constraints, additional capacity at the RPWRF 
may not be available for use by the County, or may be insufficient for the County’s long-
term needs. 

The previously published 2006 Wastewater Facilities Plan Amendment addressed 
requirements for the Spokane County Regional Water Reclamation Facility (SCRWRF) to 
meet the low phosphorus limits outlined in the Foundational Concepts for the Spokane River 
TMDL Managed Implementation Plan document.  The previous seasonal target for effluent 
phosphorus, as defined in the Foundation Concepts document, was set at 0.010 mg/L (April-
October).  Since the completion of the 2006 Amendment, several changes have occurred that 
affect the County’s plan. These changes include: 

 The selection of a step-feed nitrification/denitrification treatment system with 
membrane filtration and chlorination as the low phosphorus treatment alternative; 

 DBO contractor selection and construction initiation for the SCRWRF; and 

 The publication of the February 2010 Spokane River and Lake Spokane Dissolved 
Oxygen Total Maximum Daily Load Water Quality Improvement Report (Final 
TMDL). 

The Final TMDL wasteload allocation for the Spokane County Regional Water Reclamation 
Facility is based on an effluent phosphorus seasonal average of 0.042 mg/L (March-October).  
This 2010 Amendment addresses any updates to the prior facilities plan that have come from 
the previously listed changes.  Revisions to the 2006 Wastewater Facilities Plan Amendment 
include the following chapters: 

 Executive Summary 

 Chapter 2: Basis of Planning 

 Chapter 6: Treatment Systems 

 Chapter 7: Biosolids Management 

 Chapter 9: Recommended Plan 

 Chapter 11: Phosphorus Management Plan 

 Chapter 12: Dissolved Oxygen TMDL Parameters 



2010 Amendment Executive Summary 

 
 

Final – June 2010       Page ES-2 

The 2010 Amendment only addresses the changes that are necessary to demonstrate 
compliance with the Final TMDL and as necessary to be consistent with the DBO contract 
authorization, and is not an entirely new facilities plan.  This 2010 Amendment is provided 
as a supplement to the 2006 Wastewater Facilities Plan Amendment.  

Purpose of the 2010 Amendment 

This 2010 Amendment is presented to make those changes to the 2006 Wastewater Facilities 
Plan Amendment necessary to demonstrate full compliance with WAC 173-98, full 
compliance with the Final TMDL, and full compliance with the Federal Clean Water Act.  
Spokane County anticipates that this 2010 Amendment will result in an approval of the 
Spokane County Wastewater Facilities Plan, including all amendments thereto, and the 
execution of a State Revolving Fund Loan Agreement consistent with the Memorandum of 
Understanding executed in December 2008 between Ecology and Spokane County. 

Basis of Planning 

The Basis of Planning chapter provides all of the necessary background information to define 
the SCRWRF needs for the chosen planning horizon.  Information regarding the Final TMDL 
was updated and more detail was included in this 2010 Amendment.  Changes were made to 
reflect the Final TMDL seasonal effluent phosphorus target of 0.042 mg/L which is 
equivalent to 2.80 lb/day, over the months of March through October.  The updated 
wasteload allocations for ammonia nitrogen, total phosphorus and CBOD are included.  In 
2009, the Spokane County Reclaimed Water Use Study was published and the Aquifer 
Recharge Analysis is currently under review. The information included in these separate 
documents was changed in the Basis of Planning.  Finally, the biosolids management was 
changed to reflect the current State of Washington requirements.  Information in three of the 
tables were updated to reflect the Final TMDL as well as the anticipated effluent quality 
limits and a comparison of the TMDL, the City of Spokane’s NPDES Permit for the 
Riverside Park Facility, and the DBO performance guarantee. 
 
Spokane County conducted a water quality modeling effort using CE-QUAL-W2 to examine 
the effect of alternative Spokane County effluent limits on dissolved oxygen concentrations.  
The TMDL wasteload allocation assumes very low concentrations of effluent ammonia 
nitrogen (0.83 mg/l) in the Spring (the month of March).  From a wastewater treatment 
process standpoint, this may be difficult to achieve because the nitrification process is very 
sensitive to wastewater temperatures and reaction rates slow significantly with cooler 
temperature.  Consequently, March ammonia limitations may control overall treatment 
process sizing and result in over-sizing of activated sludge reactors that provide no additional 
water quality benefit.  For these reasons, higher March effluent ammonia limits for the 
SCRWRF may be more appropriate and provide the same level of water quality protection in 
the Spokane River and Lake Spokane.   
 
To demonstrate this, alternative effluent discharge scenarios were modeled to investigate the 
sensitivity of Lake Spokane dissolved oxygen concentrations to changes in March effluent 
ammonia discharges from the SCRWRF.  The modeling results presented in Chapter 2 and 
Appendix A2 indicate that the alternative discharge limits for Spokane County would not 



2010 Amendment Executive Summary 

 
 

Final – June 2010       Page ES-3 

decrease dissolved oxygen in Long Lake, and may in fact cause a slight increase.  The reason 
for this water quality improvement is the significant decrease in CBOD concentration in the 
effluent from the SCRWRF (2 mg/l) compared to the TMDL wasteload allocation scenario 
(4.2 mg/l) as discussed in Chapter 12.  The effect of lower CBOD concentration partially 
offsets the increased ammonia discharge in March.  The water quality modeling analysis 
using CE-QUAL-W2 demonstrates that the revised SCRWR effluent characteristics result in 
dissolved oxygen concentrations in Lake Spokane that are the same, or better than the TMDL 
wasteload allocation. 

Treatment Systems 

The 2006 Wastewater Facilities Plan Amendment included several alternatives for achieving 
extremely low phosphorus levels based on the Draft TMDL while still utilizing the County’s 
current 10 mgd capacity allocation at the RPWRF.  Following the finalization of the 2006 
Amendment, a treatment system was selected, a DBO contractor was hired, and construction 
has begun.  The projected effluent performance requirements for the SCRWRF are presented 
in Table ES-1.  The new water reclamation facility treatment plant includes the following: 

 Fine screening 

 Chemical addition (ferric) prior to grit removal 

 Primary clarification 

 Step-feed nitrification/denitrification 

 Chemical addition (ferric) prior to membrane filtration 

 Chlorine disinfection 

 Gravity belt thickening for primary and waste activated sludge  

 Anaerobic digestion  

 Aerobic digestion/solid storage 

 Centrifuge dewatering 

Projected effluent performance was also updated to reflect the selected treatment processes 
and design criteria. The treatment plant mass balance and design criteria are based on the 
DBO contractor’s 100 percent design drawings. 

Table ES-1.  Projected Effluent Performance Requirements for the Spokane County 
Regional Water Reclamation Facility 

EFFLUENT LIMITATIONS (March – Oct) a 
Parameter Seasonal Average Daily Maximum 

Carbonaceous Biochemical 
Oxygen Demand – 5 day 
(CBOD5)

a March 1 to Oct. 31 

133.4 lbs/dayb  

Total Phosphorus (as P) March 1 
to Oct. 31c 

3.34lbs/dayb         



2010 Amendment Executive Summary 

 
 

Final – June 2010       Page ES-4 

Total Ammonia (as NH3-N)d   
March 1 to March 31 see footnoteb see footnoted 
For “season” of April 1 to May 31 66.7 lbs/day 16 mg/L 
For “season” of June 1 to Sept. 
30e 

16.7 lbs/day 7.5 mg/L 

For “season” of Oct. 1 to Oct. 31 66.7 lbs/day 16 mg/L 
EFFLUENT LIMITATIONS

Parameter Average Monthly Average Weekly 
Carbonaceous Biochemical 
Oxygen Demand – 5 day 
(CBOD5) Nov. 1 thru Feb. 

25 mg/L, 1668 lbs/day 45 mg/L, 3002 lbs/day 

Total Suspended Solids, mg/L <30  <45 
Fecal Coliform Bacteria 200/100 mL  
pH Daily minimum is equal to or greater than 6 and the 

daily maximum is less than or equal to 9  
Parameter Average Monthly Maximum Daily 

Total Residual Chlorine  0.010 mg/L, 667 lbs/day 
Nitrate Nitrogen, mg/Lf   
Leadg 2 µg/L 3 µg/L 
Zincg 60 µg/L 82 µg/L 
Cadmiumg 0.2 µg/L 0.3 µg/L 
aThe Final TMDL includes as wasteload allocation for CBOD, ammonia nitrogen, and total phosphorus. Future 
discharge permit revisions are expected to include performance based limits. The Managed Implementation Plan 
(MIP) calls for NPDES limits based on seasonal average values and CBOD limits will be calculated on an average 
seasonal basis from March through October. 
bThe TMDL wasteload allocation for Spokane County for CBOD is 280.4 lb/d based on an effluent concentration of 
4.2 mg/l.  At effluent CBOD performance of 2 mg/l under the DBO performance contract, the SCRWRF loading is 
133.4 lb/d which off-sets TMDL season effluent phosphorus of 0.050 mg/l (3.34 lbs/d) and March ammonia nitrogen 
discharge limited by the Maximum Day concentration of 16 mg/l. 
cThe Managed Implementation Plan (MIP) calls for NPDES limits based on seasonal average values.  SCRWRF 
effluent mass loading limits for March-October are based on seasonal average effluent total phosphorus performance 
of 0.050 mg/L.  SCRWRF effluent CBOD at 2 mg/l is lower than the Final TMDL wasteload allocation for Spokane 
County based on 4.2 mg/l and allows effluent phosphorus loadings based on 0.050 mg/l compared to the wasteload 
allocation target of 0.042 mg/l to meet the Final TMDL water quality requirements. The MIP projected flow for 
Spokane County for 2017 is 8 mgd and for 2027 is 8 mgd.  Compliance in meeting the pounds of phosphorus target 
will be achieved by a combination of  treatment technology and Delta Elimination.  Other Delta Elimination 
phosphorus reduction actions that together result in same water quality conditions as required in the Final TMDL will 
be implemented as necessary, for example to offset initial plant performance during the 2 year optimization period 
provided for in the TMDL.   

dThe Managed Implementation Plan (MIP) calls for NPDES limits based on seasonal average values and ammonia 
limits will be calculated based on the following: March/April/May (92 day average), June/July/August/September 
(122 day average), and October (31 day average).  The maximum March effluent ammonia concentrations is based on 
the DBO guarantee (16 mg/L). The DBO concentration was established from previous modeling efforts that 
incorporated ambient river temperature and pH with expected effluent temperature and pH. 
e The daily limits for ammonia are based on effluent mixing zone toxicity control, unless superseded by dissolved 
oxygen limitations at compliance locations in the Spokane River upstream of Lake Spokane. 
fThe County has elected to reduce effluent nitrate-nitrogen levels during the summer permit season to a concentration 
of 10 mg/L or less. 
gPerformance based limits are required by the metals TMDL. Estimated values are based on the RPWRF permit. 



2010 Amendment Executive Summary 

 
 

Final – June 2010       Page ES-5 

Actual values for the SCRWRF must be established by monitoring effluent metals concentrations. 

 

Recommended Plan 

The plan presented in Chapter 9 of the 2006 Wastewater Facilities Plan Amendment provides 
a flexible, long-term management strategy for Spokane County, while identifying a phased 
implementation program to meet capacity and treatment requirements into the future.  The 
only updates to the recommended plan presented in this 2010 Amendment reflect the selected 
treatment process, described above, the expected plant performance, and updated costs based 
on the DBO contract.  Also, references to the biosolids management strategy and the 
reclaimed water report were updated to reflect the current plant details. The County has 
finalized the Spokane County Reclaimed Water Study (June 2009) and has completed a draft 
of the Spokane County Aquifer Recharge Analysis. The reclaimed water uses discussed in 
each of the previous reports will satisfy the “target pursuit action” available to the County. 

Phosphorus Management Plan 

Several activities have been on-going since the completion of the 2006 Wastewater Facilities 
Plan Amendment.  The Phosphorus Management Plan presented in this 2010 Amendment has 
been updated to include the following changes:  

 Seasonal phosphorus average concentration from the Final TMDL is 0.042 mg/L 
(March-October) with a wasteload allocation of 2.80 lb/day. The Final TMDL 
acknowledges that the current proven treatment technologies have limited reliability 
to consistently achieve 0.042 mg/L effluent phosphorus.  Because of this, the County 
has been authorized by the Final TMDL to develop a “delta elimination plan” to 
identify target pursuit actions to bridge the gap between the 0.042 mg/L target and 
[...]
concentration of 0.050 mg/L for the Spokane County Regional Water Reclamation 
Facility (SCRWRF) is combined with “target pursuit actions” for eliminating the delta 
between 0.050 mg/L and 0.042 mg/L phosphorus at 8 mgd average flow.  This 
amendment describes the selected and approved technology for meeting the treatment 
process objectives. 

The County’s wasteload allocation is to be met by a combination of treatment technology 
and other phosphorus reduction actions.  The Final TMDL document calls for the County 
to prepare a “delta elimination plan” to account for the difference between what advanced 
treatment technologies can achieve at 0.050 mg/L (3.34 lbs/day) and the County’s 
seasonal wasteload allocation based on 0.042 mg/L (2.80 lbs/day).  The County’s “delta” 
is 0.54 lbs/day and will be met by a combination of nonpoint source reductions, as 
described in Chapter 11.   

Changes to the Treatment Systems discussion as a result of the Final TMDL (February 
2010) are as follows: 

 A treatment alternative has been selected, approved by Ecology, designed, and is 
currently under construction.  A brief description of the selected treatment process 
is described throughout this 2010 Amendment. Details on each unit process are 
available in the updated Primary Design Document (PDD). 

 Key changes to the originally proposed liquids stream treatment process include a 
step feed nitrification/denitrification system with membrane filtration and 
chemical addition (ferric) for phosphorus removal. 

 Key changes to the originally proposed solids stream treatment process include 
co-thickening of primary and secondary sludges using gravity belt thickeners, the 
use of a second-stage aerobic digester for nitrogen removal and solids storage, 
and the use of pumps for distribution of dewatered biosolids cake into transport 
trucks.  The capability to pump dewatered solids to the aerobic digester for 
storage will be provided.  No centrate equalization will be provided. 

A6.2 ADVANCED WASTEWATER TREATMENT PROCESS PERFORMANCE 

Chapter 173-221 WAC Discharge Standards and Effluent Limitations for Domestic 
Wastewater Facilities establishes surface water discharge standards which represent “all 
known, available, and reasonable methods of prevention, control, and treatment” 
(AKART) for domestic wastewater treatment facilities, as required by Chapter 90.48 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-2 
   

RCW. These are often referred to as technology based standards. For domestic 
wastewater, AKART is considered to be secondary treatment, as presented in Chapter 
173-221 WAC. However, if secondary treatment is not sufficient to meet water quality 
standards, additional treatment may be required.  If the technology-based discharge 
standards or the alternative standards presented in Chapter 173-221 WAC are not 
sufficient to meet the water quality standards, then more stringent discharge requirements 
will apply.  Since the Washington Department of Ecology’s Dissolved Oxygen Total 
Maximum Daily Load (TMDL) phosphorus concentration target of 0.042 mg/L on a 
seasonal basis is so low, additional analysis regarding the limits of treatment technology 
has taken place since 2004.  This analysis has included a survey of exemplary treatment 
plants producing very low effluent phosphorus, review of full-scale operating facilities 
and site visits, treatment equipment vendor presentations, and review of the results from 
pilot testing. The 2006 Wastewater Facilities Plan Amendment analyzed several 
technologies that meet the requirements of AKART, and additionally meets the more 
stringent requirements of the Final TMDL. 

A6.3 ADVANCED WASTEWATER TREATMENT PROCESS EVALUATION 
The 2006 Wastewater Facilities Plan Amendment considered four alternatives for 
advanced wastewater treatment to achieve significant phosphorus removal.  
Considerations were given to the proposed process design outlined in the 2002 
Wastewater Facilities Plan and the 2003 Wastewater Facilities Plan Amendment which 
revolved around a membrane bioreactor designed for nitrification and denitrification 
(N/DN) with chemical addition for phosphorus removal. For the advanced wastewater 
treatment alternative analysis in the 2006 Wastewater Facilities Plan Amendment, the 
2003 Wastewater Facilities Plan Amendment process design (AWT Alternative 1) was 
compared with three new process designs (AWT Alternatives 2 through 4): 
 

 AWT Alternative 1 – Membrane bioreactor (MBR) with nitrogen removal and 
chemical phosphorus removal.  Similar to the 2003 Wastewater Facilities Plan 
Amendment process, but with additional chemical feed 

 AWT Alternative 2 - Membrane bioreactor (MBR) with biological nutrient 
removal (BNR) and chemical polishing  

 AWT Alternative 3 - Membrane bioreactor (MBR) with biological nutrient 
removal (BNR) and tertiary chemical polishing.  Tertiary chemical polishing 
could be accomplished with a variety of treatment technologies such as 
BlueWater Technology Blue CEPT®, Parkson D2® dual sand filtration, US Filter 
Trident® HS-1, or an additional microfiltration membrane 

 AWT Alternative 4 – Conventional activated sludge with tertiary membrane 
filtration  

Following the facilities planning process, a request for proposals to design-build-operate 
(DBO) companies was issued. The RFP was based on the alternatives developed in the 
2006 Wastewater Facilities Plan Amendment.  After the proposals were received and 
evaluated, a team was selected and a service contract was negotiated. The contract 
covered all aspects of the design, construction and operation of the SCRWRF over a 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-3 
   

twenty year horizon. Following contract negotiations, the DBO contractor updated the 
PDD to reflect the actual design. The updated PDD was used along with 100 percent 
design drawings to update this chapter.  

A6.3.9 Selected Treatment Process   

The selected advanced wastewater treatment process combines step feed nitrogen 
removal (nitrification and denitrification) with MBR technology.  The process will rely 
solely on chemical removal to meet the low effluent phosphorus limit. Ferric will be 
added upstream of grit removal or upstream of the membrane tank (Figure A6-6 and 
Drawing A6-1). The process design consists of the following key elements: 

 Fine screening 

 Grit removal 

 Primary clarification  

 Step Feed Nitrification/Denitrification MBR system 

 Sodium hypochlorite effluent disinfection  

 Gravity belt thickening for primary and waste activated sludge  

 Anaerobic digestion  

 Aerobic digestion/solid storage 

 Centrifuge dewatering  

 Ferric feed upstream of grit removal 

 Ferric feed to membrane tank influent for polishing 

The design flows and loads and projected process performance are included in the mass 
balance summary in Table A6-5.  

A6.4 PROJECTED EFFLUENT PERFORMANCE 

This section briefly summarizes the selected treatment facilities that will be incorporated 
in the SCRWRF. Two phases of construction are planned to provide the required 
facilities for this design. 

 Phase 1 will provide an average capacity of 8 mgd and will be operational by the 
end of 2011 and fully completed in 2012. 

 Phase 2 will increase average capacity to 12 mgd, and is anticipated in 
approximately the year 2031. 

A6.4.1 Design Flows and Loads 
Design flows and loadings for the SCRWRF are summarized in Table A6-3 (Projected 
Flows and Loadings).  Upon startup of the new facility, the County expects to be able to 
divert up to 8 mgd of sewage flows from North Valley Interceptor (NVI) and the 
Spokane Valley Interceptor (SVI) to the SCRWRF.  In 2012 this is likely to be up to all 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-4 
   

of the sewage flows in those pipelines.  The objective is to maximize use of the design 
capacity in the SCRWRF to treat County flows.  Any excess flow generated in the 
County’s Valley service area will be sent through the NVI and/or SVI to the Spokane 
RPWRF.  

A6.4.2 Process Schematics 

The overall process schematic drawings of the liquid and solids treatment processes are 
presented in Drawing A6-1 (Overall Liquids Process Schematic) and Drawing A6-2 
(Overall Solids Process Schematic), respectively.  (These drawings are at the end of this 
2010 Amendment to Chapter 6). 

 

Figure A6-6. Schematic of WWTP Process Design 

 

A6.4.3 Mass Balance  

A mass balance diagram of operation of the plant during is presented in Table A6-5 
(Mass Balance). 

A6.4.4 Unit Process Design Criteria 

Table A6-4(Summary of Design Criteria) summarizes design criteria for each unit 
process. These are the 100 percent design values for the treatment plant (CH2M Hill, 
2009).



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-5 
   

 

Table A6-3. Projected Flows and Loadings 

   Phase 1 Phase 2 DBO  

Septage 
  

 Flow, gpd 24,000 24,000 - 

 BOD5, lb/d 1,200 1,200 - 

 Total Suspended Solids, lb/d 3,000 3,000 - 

 Total Nitrogen, lb/d 140 140 - 

 Total Phosphorus, lb/d 50 50 - 

Influent From Pump Stations1     

 Average Day    

  Flow, mgd 8.0 12.0 - 

  BOD5, lb/d 16,000 23,800 - 

  Total Suspended Solids, lb/d 16,000 23,800 - 

  Total Nitrogen, lb/d 2,700 4,000 - 

  Total Phosphorus, lb/d 480 710 - 

 Maximum Month    

  Flow, mgd 8.5 12.6 - 

  BOD5, lb/d 17,000 25,200 - 

  Total Suspended Solids, lb/d 17,000 25,200 - 

  Total Nitrogen, lb/d 2,800 4,200 - 

  Total Phosphorus, lb/d 510 750 - 

 Maximum Day    

  Flow, mgd 12.1 17.8 - 

  BOD5, lb/d 24,300 35,600 - 

  Total Suspended Solids, lb/d 24,300 35,600 - 

  Total Nitrogen, lb/d 4,000 5,900 - 

  Total Phosphorus, lb/d 730 1,100 - 

 Peak Hour 

  

Phase 1 – 
13.8 
 
Phase 2 – 
20.58 

  Flow, mgd 18.4 26.4  

 Temperature   

  Summer, oC  17 17 

  Winter , oC 12 12 

All values except temperature apply to both summer and winter loading conditions. 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-6 
   

Table A6-4. Summary of Design Criteria1 

  Component Phase 1 Phase 2 

LIQUID PROCESS COMPONENTS 

Septage   

 Trucks per day (assuming 1,000 gal per truck) 24 24 

 Holding Tank   

  Number 1 1 

  Volume, gal 4,000 4,000 

 Pumps   

  Type Recessed Impeller Recessed Impeller 

  Number 2 2 

  Capacity, gpm 250 250 

Influent Flow Measurement   

 Type Magnetic Meter Magnetic Meter 

 Number 4 4 

 Location NVI and SVI  
Force Mains 

NVI and SVI  
Force Mains 

Preliminary Treatment   

 Fine Screens   

  Number 2 2 

  Type Bandscreen Bandscreen 

  Screen opening, mm 2 2 

  Capacity, each, mgd 13.8 13.8 

 Screenings Washer/Compactor   

  Number 2 3 

  Capacity, each, cu ft/hr 150 150 

 Grit Removal Units   

  Number 1 1 

  Type Aerated Grit Tanks Aerated Grit Tanks 

  Capacity, each, mgd 24 24 

 Grit Pumps   

  Type Recessed Impeller 
Centrifugal 

Recessed Impeller 
Centrifugal 

  Number 3 3 

  Capacity, gpm 220 220 

    

 Grit Concentrators   



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-7 
   

  Component Phase 1 Phase 2 

  Type Cyclone Cyclone 

  Number 2  2  

  Capacity, gpm 220 220 

 Grit Classifiers   

  
Type 

Dual Cyclone 
Auger 

Dual Cyclone 
Auger 

  Number 1 1 

  Size 12-inch 12-inch 

Primary Treatment   

 Primary Clarifiers   

  Number 2 3 

  Diameter, ft 65 65 

  Sidewater depth, ft 12 12 

  Overflow rate, gpd/sf   

     Average 1,253 1,253 

     Max. month 1,328 1,312 

     Max. day 1,870 1,834 

     Peak hour 2,196 2,203 

 Primary Sludge Pumps (sized for CEPT)   

  Number 3 4 

  Type Peristaltic Peristaltic 

  Capacity, each, gpm 163 163 

 Primary Scum Pumps   

  Number 1 2 

  Type Progressive cavity Progressive cavity 

  Capacity, each, gpm 50 50 

Biological Treatment Trains   

 Number 4 6 

 Activated sludge tanks side water depth, ft 18 18 

 Membrane tanks side water depth, ft 10 10 

 Anoxic Zone (Summer)   

  Active Volume, total, 1000 gal 536 660 

  Detention Time, (MMF), hr NA 1.26 

  

Summer MLSS mg/L 

Pass 1 – 6,700 

Pass 2 – 7400 

Pass 1 – 6,700 

Pass 2 – 7,400 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-8 
   

  Component Phase 1 Phase 2 

  

Anoxic Internal Recycle (MMF) 

Pass 1 – 300% 

Pass 2 – None 

Pass 1 – 300% 

Pass 2 None 

  Anoxic Mixed Liquor Recycle Pumps   

       Number per train 3 3 

       Total number 6 9 

       Type Axial Flow Axial Flow 

       Capacity, each, gpm 1,475 1,475 

  Anoxic Zone Mixers   

       Number per train 5 5 

       Total number 20 20 

       Type Submersible Submersible 

 Aerobic  Zone (Summer)   

  Active Volume, total, 1000 gal 797 1,122 

  Detention Time, (MMF), hr NA 2.14 

  

Summer MLSS mg/L 

Pass 1 – 8,000 

Pass 2 – 7,400 

Pass 1 – 8,000 

Pass 2 – 7,400 

  Return Activated Sludge (MMF) 400% 400% 

 Membrane Zone   

  Active Volume, total, 1000 gal (varies by 
manufacturer) 250 375 

  Detention Time, (MMF), hr NA NA 

  Summer MLSS mg/L 9,200 9,200 

 Summer Operating Mode   

  Active Volume, total, 1000 gal 1,507 3,300 

  Detention time, max. month, hr 4.14 6.29 

  Average MLSS mg/L 7,600 9,000 

 Winter Operating Mode   

  Active volume, total, 1000 gal (all 
aerobic) 1,507 3,300 

  Detention time, max. month, hr 4.14 6.29 

  Average MLSS mg/L 7,600 9,000 

 Air Supply   

  Aeration Basin Diffusers   

       Type Fine bubble Fine bubble 

       Material Membrane Membrane 

       Process air (ADF) scfm 7,900 6,750 

  Process Air Blowers   



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-9 
   

  Component Phase 1 Phase 2 

       Number 3 5 

  
     Type 

Variable Speed 
Turbo 

Variable Speed 
Turbo 

       Capacity each, scfm 5,750 5,750 

  Membrane Air Scour Blowers   

       Air required (coarse bubble) scfm 10,200 23,250 

       Number 3 6 

  
     Type 

Variable Speed 
Turbo Centrifugal 

       Capacity each, scfm 4,500 4,500 

 Membrane Subtrains   

  Number per biological train (varies by 
manufacturer) NA NA 

  Total number 6 9 

 Membrane Quantity   

  Minimum design temperature, winter, °C 12 12 

  Minimum design temperature, summer, 
°C 17 17 

  Number of membrane subtrains 6 9 

  Firm Capacity (one subtrain out of 
service) Design Flux @12 °C for MDF, 
gsfd 12.1 12.6 

  Firm Capacity (one subtrain out of 
service) Design Flux @12 °C for PHF, 
gsfd 15.3 18.8 

 Permeate Pumps   

  Type Horizontal 
Centrifugal 

Horizontal 
Centrifugal 

  Number per subtrain 1 1 

  Total number 6 duty (one shelf) 6 duty (one shelf) 

  Capacity, each, gpm 1,970 1,970 

    

 WAS Pumps   

  
Type 

Submersible, 
Adjustable Speed 

Submersible, 
Adjustable Speed 

  Number 2 2 

  Capacity, each, gpm 120 120 

 Backpulse/CIP Pumps (varies with manufacturer)   



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-10 
   

  Component Phase 1 Phase 2 

  
Type 

Horizontal 
Centrifugal 

Horizontal 
Centrifugal 

  Number 2 3 

  Capacity, each, gpm 1,970 1,970 

Chlorine Contact Tanks   

 Number 2 2 

 Contact Time, Average Annual, min 60 60 

 Volume, each, 1000 gal 168 168 

Chemical Feed Systems   

 Ferric Chloride Storage Tanks   

  Number 3 3 

  Volume, each, gallons 8,700 8,700 

  Diameter, ft   

  Height, ft   

 Sodium Hypochlorite Storage Tanks   

  Number 2 2 

  Volume, each, gallons 4,400 4,400 

  Diameter, ft   

  Height, ft   

 Sodium Bisulfite Storage Tanks   

  Number 2 2 

  Volume, each, gallons Tote Tote 

  Diameter, ft   

  Height, ft   

 Ferric Chloride Feed (CEPT for P Removal)   

  Average dosage, mg/L 35 35 

  Storage period, days 7 7 

  Feed pumps   

       Number 2 2 

       Type Diaphragm Diaphragm 

       Capacity, each, gph 75 75 

 Ferric Chloride Feed (Secondary Polishing)   

  Average dosage, mg/L 25 25 

  Storage period, days 7 7 

  Feed pumps   

       Number 2 2 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-11 
   

  Component Phase 1 Phase 2 

       Type Diaphragm Diaphragm 

       Capacity, each, gph 40 40 

 Sodium Hypochlorite Feed (CIP)   

  Storage period, days 30 30 

  Feed pumps   

       Number 2 2 

       Type Diaphragm Diaphragm 

       Capacity, each, gph 300 300 

 Sodium Hypochlorite Feed (Disinfection)   

  Storage period, days 30 30 

  Feed pumps   

       Number 3 3 

       Type Diaphragm Diaphragm 

       Capacity, each, gph 20 20 

 Citric Acid Feed (CIP)   

  Storage period, days 60 60 

  Feed pumps   

       Number 2 2 

       Type Diaphragm Diaphragm 

       Capacity, each, gph 300 300 

SOLIDS HANDLING COMPONENTS 

Gravity Belt Thickener    

 Number 2 2 

 Solids Capture, percent 95 95 

 Thickened Sludge Pumps   

  Number 2 2 

  Type Progressive cavity Progressive cavity 

  Capacity, each, gpm 50 50 

 GBT Feed Pumps   

  Number 2 2 

  Type Progressive cavity Progressive cavity 

  Capacity, each, gpm 450 450 

Anaerobic Digesters   

 Number 2 3 

 Volume, each, 1,000 gal 550 550 

 Diameter, ft  38 38 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-12 
   

  Component Phase 1 Phase 2 

 Sidewater Depth, ft 64 64 

 Solids Retention Time, days (with one out of service) 18 18 

 Mixing System   

  Type External, Hydraulic 

 Mixing Pumps   

  Number 2 2 

  
Type 

External Draft 
Tube 

External Draft 
Tube 

  Capacity, each, gpm 9,200 9,200 

 Heat Exchangers   

  Number 2 2 

  Capacity, each MMBTU 0.825 0.825 

Liquid Biosolids Storage Tank/Second Stage Aerobic 
Digester   

 Number 1 1 

 Volume, each, 1,000 gal 700 700 

 Diameter, ft  78 78 

 Sidewater Depth, ft 20 20 

 Mixing System   

  Type Coarse-bubble Aeration 

Dewatering Centrifuges   

 Number 2 2 

 Type High solids High solids 

 Drive Variable Speed Variable Speed 

 Capacity, each, gpm 125 125 

 Capacity, each lbs/hr 1,560 1,560 

 Solids Capture, percent 95 95 

 Dewatered cake solids concentration, percent 25 25 

 Feed Pumps   

  Number 3 3 

  Type Progressive Cavity Progressive Cavity 

  Drive Variable Speed Variable Speed 

  Capacity, each, gpm 125 125 

 Dewatered Sludge Pumps   

  Number 2 2 

  Type Progressive Cavity Progressive Cavity



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-13 
   

  Component Phase 1 Phase 2 

  Drive Variable Speed Variable Speed 

  Capacity, each, gpm 15 15 

 Poly Feed System   

  Type Liquid Feed System 

 Cationic Polymer Metering Pumps (GBT)   

  Number 2 2 

  Type Progressive Cavity Progressive Cavity 

  Capacity, each, gph 250 250 

 Cationic Polymer Metering Pumps (Centrifuge)  

  Number 3 3 

  Type Progressive Cavity Progressive Cavity 

  Capacity, each, gph 1,485 1,485 

SITE SUPPORT SYSTEMS 

 Non-Potable and Irrigation Water Pumps   

  Number 3 3 

  Type Centrifugal Centrifugal 

  Capacity, each, gpm 600 600 

 Plant Drainage Pumps   

  Number 2 2 

  
Type 

Non Clog 
Submersible 

Non Clog 
Submersible 

  Capacity, each, gpm 500 500 

 1Design criteria are based on the 100% Design current as of December 2009 

A6.5 PRELIMINARY SITE LAYOUT 
The public entrance is from Freya Street and will provide access to the administration and 
laboratory buildings.  Any public amenities built into the project (e.g., public safety 
facilities, public meeting rooms, etc.) would be accessible by this entrance.  Extending 
Julia Street (via a County-owned private driveway south of Boone Avenue) to the plant 
site will provide an operational entrance.  All truck traffic associated with septage 
hauling, biosolids hauling, chemical deliveries, equipment deliveries, and general 
operation and maintenance will use this entrance. 

A6.6 SUMMARY DESCRIPTION OF UNIT PROCESSES 

The following narrative summarizes the selected and designed unit processes.  
Information is from the Primary Design Document that was updated by the DBO 
contractor, as well as the DBO contract.  



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-14 
   

A6.6.1 Influent Flow Measurement and Influent Junction Box 

Influent flow measurement will be provided by magnetic flow meters located along the 
force mains from the SVI Pumping Station and the NVI Pumping Station.  The force 
mains will discharge to an influent junction box that will divide flow between the initial 
headworks structure (to serve Phase 1 and 2 flows) and a future headworks structure (to 
serve flows beyond Phase 2). 

A6.6.2 Septage Handling   
A septage-receiving tank will be placed on the treatment plant site.  To discharge to the 
tank, septage haulers will drive into a small enclosure that will shield the operation from 
view, provide weather protection to the haulers, and provide odor containment.  Septage 
will be pumped to the influent junction box. 

A6.6.3 Preliminary Treatment  

Preliminary treatment includes the previously described influent junction box as well as 
plant influent flow distribution, fine screening, grit removal, screenings handling, grit 
handling, and other ancillary facilities. Downstream of the fine screens an aerated grit 
chamber will be provided for grit removal as well as mixing and contact time for the 
ferric addition. This part of the process serves as chemically enhanced primary treatment 
for phosphorus removal. The removed grit will be pumped to a washer.   

A6.6.4 Primary Treatment 

A primary influent flow split structure will be built to receive flow from the headworks 
and plant recycle streams, and to distribute this flow to primary clarifiers.  To provide a 
maximum-month capacity of 8.5 mgd, two clarifiers will be built initially.  A third unit 
will be added in Phase 2 to increase capacity to 12.6 mgd.  During the summer permit 
season, ferric will be fed ahead of the clarifiers to chemically precipitate phosphorus.  
Primary sludge will be pumped to a sludge blending tank where it is blended with waste 
activated sludge prior to being pumped to the gravity belt thickeners and then to the 
anaerobic digesters.  A primary sludge and scum pumping station will be built adjacent to 
the clarifiers.   

The selection of chemical phosphorus removal and chemically enhanced primary 
treatment over conventional biological phosphorus removal with chemical polishing 
provides the following advantages; 

 Minimizing of the action tank volume 
 Maximizing of digester gas production and energy cogeneration 
 Simplified control of the effluent phosphorus concentration 
 

The primary disadvantages of the chemical phosphorus removal process are the chemical 
cost and increased sludge volumes that have to be accommodated in the solids processing 
facility.  



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-15 
   

A6.6.5 Fine Screening 

The fine-screening facility will be built to remove material larger than 2 millimeters 
(mm).  Fine screening is required to protect the MBRs.  Removed screenings will be 
washed, compacted, and stored prior to haul.  

A6.6.6 Secondary Treatment including Membrane Bioreactors 
The step feed N/DN system consists of four parallel aeration trains followed by six MBR 
tanks. The initial design flow is 8 mgd. The site layout allows for a maximum of two 
additional trains with maximum total capacity of 24 MGD. 
 
The 2006 Wastewater Facilities Plan Amendment proposed biological phosphorus 
removal. The PDD and subsequent DBO contract proposed using chemical treatment for 
phosphorus removal. Nitrogen removal will be achieved biologically in the aeration 
basins.  Enhanced biological phosphorus removal has been removed from the design.  
Chemical phosphorus removal will be accomplished in two stages through ferric addition 
upstream of the aerated grit chambers and upstream of the membrane tanks. The ferric 
addition to the first phosphorus removal stage also provides chemically enhanced primary 
clarification. This lowers the organic load to the secondary treatment system, requiring 
less air and less aeration basin volume. The ferric addition to the aeration basin effluent 
serves as a polishing step to capture soluble reactive phosphorus that was released during 
the secondary treatment. 
 

A6.6.7 Effluent Flow Measurement 

A magnetic flow meter will be provided to measure effluent flow.  This facility will be 
located upstream of the sodium hypochlorite disinfection facility to provide a flow signal 
to control chlorination and dechlorination chemical feeds.  

A6.6.8 Disinfection and Dechlorination 

Disinfection will be provided using a liquid sodium hypochlorite system followed by a 
liquid sodium bisulfite dechlorination facility.  Two channels will be installed with 
sufficient hydraulic capacity to handle projected peak flows at buildout with a split of 
effluent flows to multiple locations, including outfall to river, on-site landscape irrigation, 
internal process water, and larger volume effluent reuse.  Some of these effluent end uses 
will not require dechlorination.  However, the design and construction shall provide 
provisions for all of these uses.  The dechlorination system will be designed for full plant 
flow to maintain 100 percent discharge to the river outfall and the system shall be 
designed to control chlorine residual to meet NPDES permit limitations in the effluent 
discharge.  The system shall also be capable of maintaining a chlorine residual in effluent 
diverted to reuse, as required to meet Class A reclaimed water standards for effluent 
reuse in urban irrigation, industrial reuse, and wetlands restoration.   The entire facility 
will be enclosed in a building. 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-16 
   

A6.6.10 Reclaimed Water Pumping  

The County intends to implement a reclaimed water program, providing Class A 
reclaimed water for reuse in urban irrigation, industrial reuse, and wetlands restoration.   
Consequently, the site layout and hydraulic profile will accommodate a reclaimed water 
pumping station, as shown on the liquid process schematic and site layout (Drawing 6-1 
and Drawing 6-5).  Piping for reclaimed water will be provided within the plant site as 
part of the Phase I construction.  The primary disinfectant for the reclaimed water will be 
liquid sodium hypochlorite capable of maintaining a disinfectant residual in the reclaimed 
water distribution system which meets the State of Washington criteria for Class A 
reclaimed water. 

A6.6.11 Chemical Feed Systems 
A chemical feed and storage building will be constructed to house the following feed 
systems: ferric, sodium hypochlorite, citric acid, polymer, methanol, supplemental 
alkalinity addition (if required), and other chemical systems necessary to meet effluent 
phosphorus discharge limits and maintain the MBR system and other plant systems. 

A6.6.12 Primary Sludge and Waste Activated Sludge Thickening  

Primary sludge and waste activated sludge (WAS) will be pumped to a blended sludge 
storage tank.  Blended sludge will then be co-thickened by gravity belt thickeners 
(GBTs).  The thickened sludge will then be pumped to the anaerobic digestion process.  

A6.6.14 Anaerobic Digestion 

Sludge stabilization will be accomplished using single-stage mesophilic anaerobic 
digestion followed by aerobic digestion.  Initially, two digesters will be constructed to 
meet Phase 1 capacity requirements.  A digester equipment building will house gas 
handling equipment, and energy recovery facilities. 

A6.6.15 Aerobic Digestion/Liquid Biosolids Storage 
Liquid biosolids storage will be provided in the aerobic digester.  This facility will 
provide a minimum storage time of five days in the event that bad weather prevents haul 
of dewatered biosolids to application sites.  The aerobic digester will also provide 
dewatered biosolids storage as described in Section A6.6.17.  Additional solids 
degradation will take place in the aerobic digester.  Nitrification/denitrification in the 
aerobic digester is expected to reduce the nitrogen recycle load from the dewatering 
centrate to the liquids stream process.  

A6.6.16 Digester Gas Management 

Digester gas generated in the anaerobic digestion process will be recovered in a system 
that includes scrubbing, gas storage, and cogeneration facilities.  Digester gas will be 
stored in a separate membrane storage tank.  The gas will be used in boilers and 
cogeneration facilities to heat the sludge as it enters the digesters and maintain digester 
temperature by heating recirculating sludge.  Electrical power produced in the 
cogeneration system will be used in the treatment facility and/or fed to the electrical 



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-17 
   

power utility.  A waste gas incineration system will be provided for unused gas during 
periods when the gas utilization system is out of service. 

A6.6.17 Solids Dewatering 

Two solids centrifuges along with centrifuge feed pumps and a polymer feed system will 
be provided.  The centrifuges will be located in the solids facility and discharge to 
dewatered solids pumps for conveyance to the dewatered biosolids hopper or for return to 
the aerobic digester for storage. 

A6.6.18 Dewatered Biosolids Storage 
No dewatered biosolids hopper will be provided as biosolids will be stored in trucks. 
Longer term dewatered solids storage will be provided in the aerobic digester in the event 
of a need for longer term storage due to inclement weather. 

Centrate from the dewatering operation will be drained to the solids facility manhole for 
return to the liquids treatment process.   



2010 Amendment to Chapter 6 Treatment Systems 

 
 Final – June 2010  Page A6-18 
   

 



20
10

 A
m

en
dm

en
t t

o 
Ch

ap
te

r 6
 

Tr
ea

tm
en

t S
ys

te
m

s

 
Fi

na
l –

 Ju
ne

 2
01

0 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
Pa

ge
 A

6-
19

T
ab

le
 A

6-
5.

 L
iq

ui
ds

 a
nd

 S
ol

id
s M

as
s B

al
an

ce
1

LI
Q

U
ID

S 
M

A
SS

 B
A

LA
N

C
E:

 A
V

ER
A

G
E 

D
A

Y
 (A

LL
 U

N
IT

S 
IN

 S
ER

V
IC

E)
 

 
 

 
 

 
 

 
 

ID
 

FL
O

W
ST

R
EA

M
 

FR
O

M
 

TO
 

Fl
ow

 
B

O
D

5 
TS

S 
TK

N
 

TP
 

 
 

 
 

(m
gd

) 
(m

g/
L)

 
(lb

/d
) 

(m
g/

L)
 

(lb
/d

) 
(m

g/
L)

 
(lb

/d
) 

(m
g/

L)
 

(lb
/d

) 
1 

R
S 

In
flu

en
t P

S 
H

ea
dw

or
ks

   
   

   
   

   
   

   
   

(N
ot

e 
2)

 
8.

0 
24

0 
16

,0
00

 
24

0 
16

,0
00

 
40

 
27

00
 

7 
48

0 
2 

PI
 

H
ea

dw
or

ks
 

Pr
im

ar
y 

C
la

rif
ie

rs
 

8.
6 

25
0 

17
,9

00
 

29
0 

20
,9

00
 

40
 

29
00

 
8 

59
0 

3 
PE

 
Pr

im
ar

y 
C

la
rif

ie
rs

 
A

er
at

io
n 

B
as

in
s 

8.
4 

15
0 

10
,6

00
 

12
0 

8,
40

0 
40

 
29

00
 

3 
59

0 
4 

N
R

 
B

io
re

ac
to

r P
as

s 4
 

B
io

re
ac

to
r P

as
s 1

 
20

.8
 

--
- 

--
- 

7,
70

0 
 

--
- 

--
- 

--
- 

--
- 

5 
R

A
S 

M
em

br
an

e 
Ta

nk
s 

B
io

re
ac

to
r P

as
s 3

 
32

.0
 

--
- 

--
- 

9,
10

0 
 

--
- 

--
- 

--
- 

--
- 

6 
SE

 
M

em
br

an
e 

Ta
nk

s 
C

hl
or

in
e 

C
on

ta
ct

 B
as

in
s 

8.
3 

1 
90

 
1 

70
 

2 
11

0 
0.

04
 

3 
7 

PL
E 

C
hl

or
in

e 
C

on
ta

ct
 B

as
in

s 
O

ut
fa

ll 
 

8.
3 

1 
90

 
1 

70
 

2 
11

0 
0.

04
 

3 
 

 
Se

pt
ag

e 
Fi

ne
 S

cr
ee

n 
In

le
t C

ha
nn

el
 

24
,0

00
 (g

pd
) 

6,
00

0 
1,

20
0 

15
,0

00
 

3,
00

0 
70

0 
14

0 
25

0 
50

 
 

SC
R

 
Fi

ne
 S

cr
ee

ns
 

Sc
re

en
 W

as
he

r/C
om

pa
ct

or
 

50
 (f

t3 /d
) 

--
- 

--
- 

--
- 

--
- 

--
- 

--
- 

--
- 

--
- 

 
G

R
 

G
rit

 B
as

in
 

G
rit

 W
as

he
r/C

om
pa

ct
or

 
30

 (f
t3 /d

) 
--

- 
--

- 
--

- 
--

- 
--

- 
--

- 
--
[...]
The plan encompasses the following components: 

 Controlling wastewater generation through use the use of a water conservation 
program. 

 Maximizing use of the County’s prior investment in the City of Spokane’s Riverside 
Park Water Reclamation Facility (RPWRF). 

 Building the new Spokane County Regional Water Reclamation Facility (SCRWRF) 
to serve growth and continued implementation of the septic tank elimination program. 

 Producing highly-treated effluent meeting Class A reclaimed water standards and 
suitable for discharge to the Spokane River in accordance with the Foundational 
Concepts for the Spokane River TMDL Managed Implementation Plan. 

 Preparing a detailed Reclaimed Water Use Study that will identify reuse customers, 
sites, water demands, and distribution system infrastructure required for potential 
implementation.  Pursue effluent reuse opportunities that are affordable and which 
will augment the region’s water resources.  

 Beneficially reusing all biosolids produced at the SCRWRF. 

 
Changes to the Recommended Plan as a result of the Final TMDL (February 2010) are as 
follows: 

 The treatment process was updated throughout the chapter to reflect the selected 
liquid and solids processes 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-2 

 Reference to the Reclaimed Water Use Study were updated to indicate that the report 
has been finalized 

 Biosolids management details were updated to remain consistent with the plant 
design 

 Expected performance information was updated based on the Final TMDL and the 
100 percent design criteria of the new plant 

 Costs were updated to reflect the DBO contract 

A9.3 CONVEYANCE AND TREATMENT 

A9.3.1 Overview 

The recommended plan for treatment and conveyance is to fully use the County’s current 10 
mgd capacity allocation in the RPWRF and to build a new SCRWRF to accommodate 
additional wastewater flows generated in the County’s service area.  Figure A9-1 
(Wastewater Flow Schematic Diagram of the Recommended Plan) presents a schematic 
diagram of this concept based on future flows.  Figure A9-2 (Location of Major Facilities) 
shows the general location of major facilities that will be required.   

At the City’s RPWRF, the County owns 10 mgd of capacity based on average dry-weather 
flows.  This capacity will be used to treat all wastewater generated in the County’s North 
Spokane Service Area and a portion of the wastewater generated in the Spokane Valley.   

 

 

Figure A9-1. Wastewater Flow Schematic Diagram of the Recommended Plan (Distribution 
Based on Spokane County Future Projected 2030 Flows) 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-3 

 

  

Figure A9-2.  Locations of Major Facilities 

A9.3.2 Conveyance 

Several conveyance improvements will be needed to implement the recommended plan.  
Sewage flows from the North Valley Interceptor and from the Spokane Valley Interceptor 
will be pumped to the headworks at the SCRWRF.  Collection system improvements located 
upstream of these facilities are addressed in the Year 2001 Comprehensive Wastewater 
Management Plan for Spokane County. 

In considering conveyance requirements, the following design criteria were used: 

 Gravity interceptors should be based on flow projections associated with a 50-year 
planning horizon. 

 Force main requirements should also be based on 50-year flow projections, with 
consideration given to phased installation of parallel pipes to better accommodate near-
term hydraulic requirements. 

 Pumping station structures should be sized based on 50-year flow projections, but initial 
mechanical equipment should be sized and installed to meet 20-year flow projections. 

North Spokane Service Area  

Based on the City of Spokane’s previous engineering analyses, it appears that the existing 
City interceptor system lacks capacity to handle projected peak flows from the County’s 
North Spokane Service Area.  Resolution of this capacity restriction will require installation 
of a parallel or replacement sewer along a section of the City’s Hollywood Trunk Sewer from 

Spokane County 
Regional Water 
Reclamation Facility

RPWRF 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-4 

the intersection of Rowan and Cannon to the intersection of Everett Avenue and “A” Street.   
The specific improvements to be implemented will be determined by the City based on their 
analysis of all capacity and condition issues in this area.   

Spokane Valley Service Area 

North Valley Interceptor (NVI) Pumping Station 

The two potential alternative locations for the NVI pumping station were: 

 An eastern location at Elizabeth Street and Marietta Avenue.  This is the present location 
of the County’s flow meter, and is where the NVI wastewater enters the City of Spokane 
wastewater system.   

 A western location near Rebecca Street on the south side of the Spokane River, east of 
the Spokane Community College campus.   

Based on beneficial pumping characteristics to the SCRWRF with a much shorter force main 
and lower dynamic pumping head, the western location was chosen as the preferred site of 
the NVI pumping station.  In addition, this location also allows the routing of the force main 
to the treatment plant to be parallel to the outfall location east of the Spokane Community 
College campus, therefore, only one trenching operation for the pipe routes was required. 

NVI Pump Station Forcemains Route 

The force mains are routed parallel to the outfall from the treatment plant, south from the 
NVI Pump Station to Mission, and then east to N Myrtle Street where they turn south until 
they reach Trent Avenue, then west on Trent Avenue turning south on Julia Street.  After 
crossing Boone, the force mains enter the SCRWRF site. 

Spokane Valley Interceptor (SVI) Pumping Station 

The SVI runs in Fourth Avenue parallel to I-90 on the south side and discharges into the City 
of Spokane wastewater system at Havana Street.  The County flow-metering station is 
currently located immediately east of Havana.  The location where flows would be diverted 
to the SCRWRF is in this vicinity.  However, within the past two years, an interim pumping 
station was constructed at Havana and Sprague Avenue to convey the Chronicle sewer basin 
into the interceptor system.  It was anticipated that the location of the SVI pumping station 
would allow the County to eliminate the interim pumping station.  Therefore, alternative 
pumping station sites were considered along Fourth Avenue, along Havana Street, and along 
Sprague Avenue.  A gravity sewer exists to convey the Chronicle basin flows, and to convey 
the SVI flows to the pumping station site, based upon the location selected for the SVI 
pumping station. 

In addition, it is known that the Washington State Department of Transportation is in the 
early planning stages for the expansion of the I-90 Freeway, and for the connection of the 
future North-South Freeway.  Furthermore, the area on the south side of I-90 is tentatively 
identified for major widening in the vicinity of Havana. In selecting a pumping station site, 
the County strived to avoid future conflicts with these potential projects.   



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-5 

SVI Pump Station Forcemains Route 

The force mains route north along S Myrtle St until Sprague Avenue, then west on Sprague Avenue 
turning north on Julia Street until turning east on Olive Avenue for one block.  They then continue 
north through private property easements until reaching the south edge of the SCRWRF site. 

A9.4 TREATMENT 

The recommended plan combines treatment at the City’s RPWRF to fully use the County’s 
current 10 mgd capacity allocation and construction of a new SCRWRF located at the 
Stockyards site. 

A9.4.1 City of Spokane Riverside Park Water Reclamation Facility (RPWRF) 

Spokane County will maintain its 10-mgd capacity allocation in the RPWRF.  It is 
anticipated that the City of Spokane will implement additional treatment improvements to 
meet effluent quality requirements outlined in the Final TMDL.   

A9.4.2 New Spokane County Regional Water Reclamation Facility 

Following a detailed analysis of potential water reclamation facility sites, Spokane County 
selected the former Stockyards site as the preferred location for the SCRWRF and purchased 
the site.  

Identification of Treatment Processes 

Based on anticipated effluent quality requirements for a new discharge to the Spokane River, 
a recommended treatment process was identified following the 2006 Wastewater Treatment 
Facilities Amendment. A DBO contractor has been selected and capital and operating costs 
have been updated to reflect the contract. A schematic diagram of the system is shown in 
Figure 9-3 (Selected Treatment Process for SCRWRF) and major unit processes are 
described below. Details of the selected treatment system are provided in the 2010 
Amendment to Chapter 6 – Treatment Systems. 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-6 

 

Figure A9-3.  Selected Treatment Process for the Spokane County Water Reclamation 
Facility (SCRWRF) 

 
Liquid Treatment Processes 

Septage Receiving.  A receiving station will be installed to accept septage from commercial 
haulers. 

Pretreatment.  Fine screening and grit removal will be provided.  Two bandscreens with 
2mm openings and 13.8 mgd capacity each have been selected. 

Primary Treatment.  Two primary clarifiers (65 foot diameter) will be provided. 

Biological Treatment and Advanced Filtration.  A step feed nitrification/denitrification 
membrane bioreactor system with chemical phosphorus removal has been selected for 
biological treatment.  Chemical addition (ferric) will occur upstream of grit removal and 
upstream of the membrane tank influent.  Disinfection is provided by chlorination using 
sodium hypochlorite. The system will be capable of meeting Class A reclaimed water 
standards for the entire plant flow.  The process is designed to meet the Class A reclaimed 
water requirements for total nitrogen requirements permitting effluent reuse in urban 
irrigation, industrial reuse, and wetlands restoration.  All equipment associated with mixed-
liquor pumping, permeate pumping, waste-activated sludge (WAS) pumping, secondary 
scum pumping, process air supply, and membrane scour air supply will be provided within 
the overall MBR facility. 

Disinfection and Dechlorination.  Disinfection will be provided using a liquid sodium 
hypochlorite system followed by a liquid sodium bisulfate dechlorination facility. 

Reclaimed Water Pumping.  The County will implement a reclaimed water program, 
providing Class A reclaimed water for use in urban irrigation, industrial reuse, and wetlands 
restoration.   Initially, this program will utilize reclaimed water for irrigation on the water 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-7 

reclamation facility site.  Consequently, the site layout and hydraulic profile includes a 
reclaimed water pumping station.  The primary disinfectant for the reclaimed water will be 
liquid sodium hypochlorite capable of maintaining a disinfectant residual in the reclaimed 
water distribution system. 

Chemical Feed Systems.  A chemical feed and storage building will be constructed to house 
the following feed systems:  ferric, sodium hypochlorite, citric acid, polymer, methanol, 
supplemental alkalinity addition (if required), and other chemical systems necessary to meet 
effluent phosphorus discharger limits and maintain the membrane system and other plant 
systems. 
 

Solids Handling Processes 

Grit and Screenings Handling.  Grit will be washed, classified and hauled to a landfill.  
Screenings will be washed, compacted and hauled to the municipal refuse incinerator. 

Sludge Thickening.  Primary and secondary sludges will be co-thickened by gravity belt 
thickeners (GBTs) after being mixed together in a blended sludge storage tank. 

Sludge Stabilization.  Single-stage, mesophilic digestion has been assumed for sludge 
stabilization.  The anaerobically-digested solids can also be aerobically digested. 

Digested Sludge Storage.  Five days of liquid sludge storage will be provided in an aerobic 
digester/storage tank for periods when icy roads prevent hauling of biosolids from the plant 
site. 

Sludge Dewatering.  Centrifuges will be used for dewatering the digested solids. 

Dewatered Solids Pumping.  A truck load-out facility will be provided, with dewatered 
solids pumps providing the ability to fill trucks at multiple drop points. 

Aesthetics 

The SCRWRF will be designed with pleasing aesthetics that will complement or enhance the 
surrounding neighborhood in the vicinity of the former Stockyards site.  It is anticipated that 
the finished plant will resemble an attractive commercial development in a similar manner to 
the results achieved in Vancouver and Edmonds, Washington. 

Close attention will be paid to odor control.  All treatment processes that are generators of 
noticeable odors will be covered and ventilated, with the foul air sent to state-of-the-art odor 
scrubbing systems. 

Similar attention will be paid to noise and lighting control.  All equipment with significant 
noise generation will be enclosed within buildings or shrouded in sound attenuation 
structures.  Plant lighting systems will be designed to minimize off-site impacts. 

The facility site will be landscaped to soften the appearance of the facilities and to provide an 
attractive buffer between it and adjoining properties.  More formal and extensive landscaping 
will be implemented around the plant entrance of Freya Street.  The overall landscaping 
scheme and choice of materials will be consistent with other attractive industrial campuses in 
the Spokane area. 



2010 Amendment to Chapter 9 Recommended Plan 

 
 

Final – June 2010 Page A9-8 

A9.4.3 Effluent Outfall to the Spokane River  

The effluent discharge location for the SCRWRF is between Rebecca and Havana Streets, 
located at River Mile 78.68 just below the outlet from the Upriver Dam.  The County prefers 
this location based on the evaluation of technical, cost and water quality considerations as 
part of a 2002 Supplemental Environmental Impact Statement (SEIS).  This outfall location is 
the most cost effective option and will be easier to construct with fewer special crossings and 
less construction restoration of the City right-of-way.  The northerly 400 feet will be 
constructed on property owned by Spokane County.   

A9.5 MANAGEMENT OF RECLAIMED WATER  

Spokane County is dedicated to the effective management of the region’s water resources 
and is an active participant in regional water resources planning.  In looking toward the 
future, the County sees beneficial use of reclaimed water as an increasingly important 
component of the region’s water supply.  The SCRWRF will produce water which meets 
State of Washington Class A reclaimed water quality standards.  This will satisfy the 
mandatory “target pursuit action” related to reuse in the Final TMDL.  Spokane County 
completed a detailed Reclaimed Water Use Study in 2009 that identified reclaimed water 
customers, sites, water demands, and distribution system infrastructure required for potential 
implementation.  This will satisfy the elective “target pursuit action” available to the County 
for reuse.  Spokane County will consider the cost-effectiveness of reuse opportunities in 
conjunction with the potential for phosphorus loading reduction when selecting reuse 
projects for implementation. 

A9.6 BIOSOLIDS MANAGEMENT 

All biosolids produced at the RPWRF and the new SCRWRF will be stabilized through 
anaerobic digestion and dewatered to produce a Class B biosolids.  The material will be 
applied to agricultural land.  This will beneficially recycle nutrients and organic material to 